



## The Medical **Bulletin**

### OBG

#### Updated 2021 CDC guidelines for treatment of PID (pelvic inflammatory disease) PARENTERAL REGIMES

Inj.Ceftriaxone 1g IV Q 24H

+

Inj.Doxycycline 100mg IV Q 12H

+

Inj.Metronidazole 500mg IV Q12H

**(OR)**

Inj.Cefotetan 2g IV Q12H

**(or)**

Inj.Cefoxitin 2g IV Q6H

+

Inj.Doxycycline 100mg IV Q12H

#### **ALTERNATE REGIMENS:**

Inj.Ampicillin Sulbactam 3g IV Q6H

+

Inj.Doxycycline 100mg IV Q12H

**(OR)**

Inj.Clindamycin 900 mg IV Q8H

+

Inj.Gentamicin loading dose 2mg/kg body weight followed by maintenance dose of 1.5mg/kg body weight Q8H

---

**Updated 2021 CDC guidelines for treatment of PID (Pelvic inflammatory disease)  
ORAL REGIMES**

Inj.Ceftriaxone 500mg IM single dose

+

T.Doxycycline 100mg BID for 14 days

+

T.Metronidazole 500mg BID for 14 days

**(or)**

Inj.Cefoxitin 2g IM single dose & T.Probenicid 1g oral

+

T.Doxycycline 100mg BID for 14 days

+

T.Metronidazole 500mg BID for 14 days

**(or)**

Other parenteral 3rd generation cephalosporins (eg:cefotaxime)

+

T.Doxycycline 100mg BID for 14 days

+

T.Metronidazole 500mg BID for 14 days

***Dr. Vinitha Pradeep***  
***Gynecologist, Tirupur***